

CAPLINQ Europe BV
Industrieweg 15E
1566 JN Assendelft
The Netherlands
+31 20 893 2224

CAPLINQ Corporation
80 Sirocco Crescent
Ottawa, ON K2S 2C9
Canada
+1 (613) 416 8426

CAPLINQ Americas
1566 JN Assendelft
Livonia, MI 48150
United States of America
+1 (618) 416 9739

CAPLINQ Malaysia
S-08-07 Setia Triangle
Penang, BL 11900
Malaysia
+60 (15) 460 00453



Email: info@caplinq.com
Web: www.caplinq.com

FLAMMABILITY TEST REPORT

SAMPLE: LINQBOND PM-PU211 A & B

PROPERTY	VALUE	TEST METHOD
FLAMMABILITY PROPERTIES Flammability (5.0 to 5.50 mm, Color: BK)	V-0	ANSI/UL 94
ISO/IEC FLAMMABILITY PROPERTIES Flammability (5.0 to 5.50 mm, Color: BK)	V-0	IEC 60695-11-10
ELECTRICAL PROPERTIES Hot-wire Ignition (HWI) 3.0 mm 5.0 to 5.50 mm High Amp Arc Ignition (HAI) 3.0 mm 5.0 to 5.50 mm Volume Resistivity Comparative Tracking Index (CTI)	PLC 0 PLC 0 PLC 0 PLC 0 1.0E+12 $\Omega \cdot \text{cm}$ CTI 600 V (Material Group: I)	UL 746A UL 746A ASTM D257/IEC60093 IEC 60112
THERMAL PROPERTIES Relative Thermal Index - Electrical Strength 3.0 mm 5.0 to 5.50 mm Relative Thermal Index - Mechanical Impact 3.0 mm 5.0 to 5.50 mm Relative Thermal Index - Mechanical Strength 3.0 mm 5.0 to 5.50 mm	50°C 50°C 50°C 50°C 50°C 50°C	UL 746B UL 746B UL 746B

It is understood that the Purchaser will independently determine the suitability of processed material(s) for its purposes. We suggest testing, evaluating, and approving these products in use with other materials. Neither CAPLINQ Corporation nor CAPLINQ Europe B.V. accepts any liability arising out of the use of the information provided here or the use, application, or processing of the product described herein. In no event shall CAPLINQ Corporation, nor CAPLINQ Europe B.V. be liable for any incidental or consequential damages, including but not limited to, loss of profit, loss of use of production, loss of capital, loss of material or otherwise. Total liability shall not exceed the purchase price of the products upon which the liability is based.

This test report was electronically generated based on CAPLINQ's internal controls and does not contain a signature

Test Report Creation Date: January 2025